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samons. FCC RADIO TEST REPORT Report No. : FR1D0310F

Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level {dBuV)
70.0
60.0 | FCC PART 15E
50.01 ; | FCC PART 15E(AVG)
9
40.0 ] T
I I 0 4p
30.0
20.0
10.0
V15 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.159 47.68 -17.84 65.52 37.20 0.02 10.46 QP
2 0.159 33.38 —22.14 55.52 22.90 0.02 10.46 Average
3+ 0.214 49.30 -13.75 £3.05 38.80 0.05 10.35 QF
4 0.214 36.60 -16.45 53.05 26.20 0.05 10.35 Average
5 0.469 40.54 -16.00 56.54 30.20 0.10 10.24 QP
6 0.469 20.94 -16.60 46.54 18.80 0.10 10.24 Average
7 14.063 39.17 -20.83 60.00 28.49 0.29 10.39
8 14.063 29.57 -20.43 50.00 18.89 0.29 10.39 Average
9 15.801 40.95 -19.05 60.00 30.21 0.33 10.41
10 15.801 32.35 -17.65 50.00 21.61 0.33 10.41 Average
11 18.135 37.49 -22.51 60.00 26.61 0.42 10.46 QF
12 18.135 31.09 -18.91 50.00 20.21 0.42 10.46 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [dBuv)
70.0
60.0 | FCC PART 15E
SU'UN | FCC PART 15E(AVG)
400 g 1
'
0.0 E 1 1p
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.161 44.76 -20.67 65.43 34.20 0.11 10.45 QP
2 0.161 33.16 —22.27 55.43 22.60 0.11 10.45 Average
3+ 0.207 46.06 -17.26 63.32 35.60 0.10 10.38
4 0.207 33.26 -20.06 53.32 22.80 0.10 10.36 Average
5 0.230 40.04 —22.40 £2.44 29.60 0.10 10.34
6 0.230 26.54 —25.90 52.44 16.10 0.10 10.34 Average
7 0.476 37.55 -18.86 56.41 27.20 0.11 10.2
g 0.476 26.25 -20.16 46.41 15.90 0.11 10.24 Average
9 15.226 36.21 -23.79 60.00 25.49 0.32 10.40 QP
10 15.226 20.21 -20.79 50.00 18.49 0.32 10.40 Average
11 17.661 36.48 -23.52 60.00 25.60 0.43 10.45
12 17.661 29.18 -20.82 50.00 18.30 0.43 10.45 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Appendix C. Radiated Spurious Emission

Band 4 - 5725~5850MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5625.6 55.96 |-12.34| 68.3 41.41 3548 | 11.15 | 32.08 | 211 20 P | H
5686.8 56.13 |-39.43| 95.56 4142 | 3555 | 11.22 | 32.06 | 211 20 P | H
5706.4 57.06 |-50.03| 107.09 | 42.27 35.6 11.23 | 32.04 | 211 20 P | H
5723.6 56.71 -62.4 | 119.11 41.88 | 35.62 | 11.25 | 32.04 | 211 20 P | H
5746 103.08 | - | - 88.12 | 35.65 | 11.27 | 32.01 | 211 20 P | H
s0211a 5746 964 | - | - 81.49 | 3565 | 11.27 | 32.01 | 211 20 A|H
5::5::2 5625.6 5481 |-13.49| 68.3 40.26 | 35.48 | 11.15 | 32.08 | 250 | 351 PV
5690.8 56.73 |-41.79| 98.52 41.99 | 3558 | 11.22 | 32.06 | 250 | 351 PV
5718.8 55.8 |-54.76| 110.56 | 40.99 35.6 11.25 | 32.04 | 250 | 351 PV
5724 .4 5711 |-63.82| 120.93 | 42.28 | 35.62 | 11.25 | 32.04 | 250 | 351 PV
5746 9893 | - | - 84.02 | 35.65 | 11.27 | 32.01 | 250 | 351 PV
5746 9386 | - | - 78.95 | 3565 | 11.27 | 32.01 | 250 | 351 | A | V
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WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
5853.2 5711 |-57.89 115 41.88 35.8 11.36 | 31.93 | 267 22 P H
5857.2 57.85 |-52.43 110.28 42.6 35.8 11.38 | 31.93 | 267 22 P H
5922.8 56.61 |-13.31| 69.92 41.38 35.78 11.44 | 31.99 | 267 22 P H
5928 57.2 -11.1 68.3 41.98 35.77 11.44 | 31.99 | 267 22 P H
5824 102.55 | - | - 874 35.75 11.35 | 31.95 | 267 22 P H
802.11a
5824 9543 | - | - 80.28 35.75 11.35 | 31.95 | 267 22 A H
CH 165
5852.4 57.08 |-59.75 116.83 41.85 35.8 11.36 | 31.93 | 244 | 353 P |V
5825MHz
5863.2 56.81 |-51.79| 108.6 41.59 35.79 11.38 | 31.95 | 244 | 353 P |V
5893.2 57.09 |-34.71 91.8 41.87 35.78 11.41 | 31.97 | 244 | 353 P |V
5930.8 57.35 |-10.95 68.3 42.13 35.77 11.44 | 31.99 | 244 | 353 P |V
5824 100.5 | - | - 85.35 35.75 11.35 | 31.95 | 244 | 353 P |V
5824 93.69 | - | - 78.54 35.75 11.35 | 3195 | 244 | 353 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 4 5725~5850MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
802.11a 11488 47.09 |-26.91 74 52.52 | 38.69 | 16.31 | 60.43 | 300 | O P | H
CH 149
5745MHz 11488 47.46 |-26.54 74 52.89 | 38.69 | 16.31 | 60.43 | 100 0 P |V
802.11a 11565 46.79 |-27.21 74 521 | 3871 | 1637 | 6039 | 300 | O | P | H
CH 157
5785MHz 11565 46.41 |-27.59 74 51.72 | 38.71 16.37 | 60.39 | 100 0 P |V
802.11a 11653 46.82 |-27.18| 74 51.94 | 3873 | 1647 | 6032 300 | O | P | H
CH 165
5825MHz 11653 46.97 |-27.03 74 52.09 | 38.73 | 16.47 | 60.32 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m) (dB) |(dBpV/Im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) (deg)|(P/A)/(HIV)

5641.2 55.84 |-12.46| 68.3 41.28 35.5 11.16 | 32.1 205 | 37 P | H

5684.8 56.78 |-37.31| 94.09 42.07 | 3555 | 11.22 | 32.06 | 205 | 37 P | H

5711.2 57.3 |-51.14] 108.44 | 42.51 35.6 11.23 | 32.04 | 205 | 37 P | H

5723.6 56.15 |-62.96| 119.11 4132 | 3562 | 11.25 | 32.04 | 205 | 37 P | H

5851.2 56.36 | -63.2 | 119.56 | 41.13 35.8 11.36 | 31.93 | 205 | 37 P | H

5855.2 56.49 |-54.35| 110.84 | 41.24 35.8 11.38 | 31.93 | 205 | 37 P | H

5892.8 56.67 |-35.42] 92.09 4144 | 3579 | 11.41 | 31.97 | 205 | 37 P | H

5951.6 57.15 |-11.15] 68.3 4195 | 35.76 | 11.45 | 32.01 | 205 | 37 P | H

802.11ac 5752 101.72 | - | - 86.79 | 35.65 | 11.29 | 32.01 | 205 | 37 P | H
VHT40 5752 94.78 | - | - 79.85 | 35.65 | 11.29 | 32.01 | 205 | 37 A | H
CH 151 5641.2 55.37 |-12.93| 68.3 40.81 35.5 11.16 | 32.1 252 | 349 | P | V
5755MHz 5658.4 56.42 |-18.12] 74.54 4179 | 3553 | 1118 | 32.08 | 252 | 349 | P | V
5716.8 57.05 |-52.96| 110.01 42.26 35.6 1123 | 32.04 | 252 | 349 P | V

5722.4 55.74 |-60.63| 116.37 | 40.93 35.6 1125 | 32.04 | 252 | 349 P | V

5854.8 55.47 |-55.89| 111.36 | 40.22 35.8 11.38 | 3193 | 252 | 349 P | V

5868.8 56.48 |-50.55| 107.03 | 41.26 | 3579 | 11.38 | 3195 | 252 | 349 | P | V

5906 57.34 |-24.98| 82.32 421 3578 | 1143 | 3197 | 262 | 349 | P | V

5944 56.18 |-12.12] 68.3 4097 | 3577 | 1145 | 3201 | 252 | 349 | P | V

5758 98.31 | ——— | - 83.34 | 3567 | 11.29 | 3199 | 252 | 349 | P | V

5758 91.29 | - | - 76.32 | 3567 | 11.29 | 3199 | 252 | 349 | A | V
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos | Avg.
6+7 (MHz) (dBuV/m )| (dB) [(dBuV/m) | (dBuV )| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/\V)
5610 5598 |-12.32| 68.3 4146 | 3547 | 1113 | 32.08 | 180 | 18 P | H
5692.8 56.95 |-43.04| 99.99 4221 | 3558 | 11.22 | 32.06 | 180 | 18 P | H
5707.6 57.45 |-49.98| 107.43 | 42.66 35.6 11.23 | 32.04 | 180 | 18 P | H
5722.8 558 |-61.48| 117.28 | 40.97 | 3562 | 11.25 | 32.04 | 180 | 18 P | H
5850 57.8 -64.5| 1223 42.57 35.8 11.36 | 31.93 | 180 | 18 P | H
5871.2 57.31 |-49.05| 106.36 | 42.08 | 35.79 | 11.39 | 3195 | 180 | 18 P | H
5885.6 56.92 |-40.51| 97.43 4171 | 3579 | 11.39 | 3197 | 180 | 18 P | H
5928.8 5593 |-12.37| 68.3 40.71 | 35.77 | 11.44 | 3199 | 180 | 18 P | H
802.11ac 5794 1019 | —— | - 86.83 | 35.72 | 11.32 | 31.97 | 180 | 18 P | H
VHT40 5794 93.71 | - | e 78.64 | 3572 | 11.32 | 3197 | 180 | 18 A | H
CH159 5610.8 56.27 |-12.03| 68.3 | 41.75 | 3547 | 1113 | 32.08 | 400 | 360 | P | V
5795MHz 5687.2 | 56.95 |-38.91 9586 | 4224 3555 | 1122 | 32.06 | 400 | 360 | P | V
5715.6 559 |-53.77| 109.67 | 41.11 35.6 11.23 | 32.04 | 400 | 360 | P | V
5722.8 5555 |-61.73| 117.28 | 40.72 | 35.62 | 11.25 | 32.04 | 400 | 360 | P | V
5852.8 56.32 | -59.6 | 115.92 | 41.09 35.8 11.36 | 3193 | 400 | 360 | P | V
5856.4 56.33 |-54.18| 110.51 | 41.08 35.8 11.38 | 3193 | 400 | 360 | P | V
5877.6 56.87 | -46.5| 103.37 | 4164 | 3579 | 11.39 | 3195 | 400 | 360 | P | V
5959.6 56.82 |-11.48| 68.3 41.6 35.76 | 11.47 | 32.01 | 400 | 360 | P | V
5800 99.34 | - | e 84.27 | 3572 | 11.32 | 3197 | 400 | 360 | P | V
5800 91.03 | - | - 7596 | 3572 | 11.32 | 3197 | 400 | 360 | A | V
1. No other spurious found.
Remark _ N
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C50f C14
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
802.11ac
11510 46.56 |-27.44 74 51.97 38.7 16.32 | 60.43 | 300 0 P H
VHT40
CH 151
11510 4722 |-26.78 74 52.63 38.7 16.32 | 60.43 | 100 0 P |V
5755MHz
802.11ac
11587 46.33 |-27.67 74 51.57 38.72 | 16.41 | 60.37 | 300 0 P H
VHT40
CH 159
11587 47.08 |-26.92 74 52.32 38.72 | 16.41 | 60.37 | 100 0 P |V
5795MHz
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBpV)| (dB/m) | (dB) | (dB) |(cm) |(deg) |(P/A) (H/V)
5647.6 55.09 |-13.21 68.3 40.53 35.5 11.16 | 321 302 | 39 P | H
5696.8 57.3 |-45.64| 102.94 | 42.56 | 35.58 | 11.22 | 32.06 | 302 | 39 P | H
5713.2 56.6 -52.4 109 41.81 35.6 11.23 | 32.04 | 302 | 39 P | H
5724.8 60.24 | -61.6 | 121.84 | 4541 35.62 | 11.25 | 32.04 | 302 | 39 P | H
802.11ac 5746 10213 | - | - 87.22 | 3565 | 11.27 | 32.01 | 302 | 39 P | H
VHT20 5746 96.13 | - | - 81.22 | 3565 | 11.27 | 32.01 | 302 | 39 A | H
CH 149 5640 57.32 |-10.98| 68.3 42.76 35.5 11.16 | 32.1 130 | 360 | P | V
5745MHz 5673.6 56.17 |-29.63| 85.8 41.5 35.55 112 | 3208 | 130 | 360 | P | V
5706.4 57.74 |-49.35| 107.09 | 42.95 35.6 11.23 | 32.04 | 130 | 360 | P | V
5720 57.07 |-63.83| 110.9 42.26 35.6 11.256 | 32.04 | 130 | 360 | P | V
5740 99.92 | - | e 85.01 35.65 | 11.27 | 3201 | 130 | 360 | P | V
5740 94.07 | - | - 7916 | 3565 | 11.27 | 32.01 | 130 | 360 | A | V
Sporton International Inc. (Kunshan) Page Number : C7 of C14
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
5850.4 56.67 |-64.72| 121.39 | 41.44 35.8 11.36 | 31.93 | 256 | 41 P | H
5858.8 56.68 |-53.15| 109.83 | 41.45 35.8 11.38 | 31.95 | 256 | 41 P | H
5896 56.73 |-32.99| 89.72 41.51 35.78 | 11.41 | 31.97 | 256 | 41 P | H
5926.8 57.23 |-11.07| 68.3 42 35.78 | 11.44 | 31.99 | 256 | 41 P | H
802.11ac 5824 102.94 | - | - 87.79 | 3575 | 11.35 | 31.95 | 256 | 41 P | H
VHT20 5824 9498 | - | - 79.83 | 3575 | 11.35 | 31.95 | 256 | 41 A | H
CH 165 5852 56.47 |-61.27| 117.74 | 41.24 35.8 1136 | 3193 | 113 | 360 | P | V
5825MHz 5863.6 57.07 |-51.42] 108.49 | 4185 | 3579 | 1138 | 3195 113 | 360 | P | V
5921.6 57.05 |-13.76, 70.81 4182 | 3578 | 1144 | 3199 | 113 | 360 | P | V
5995.2 56.89 |-11.41 68.3 41.69 | 35.75 115 | 3205 | 113 | 360 | P | V
5824 99.01 | ~—— | - 83.86 | 3575 | 1135 | 3195 | 113 | 360 | P | V
5824 9144 | ——— | - 76.29 | 3575 | 1135 | 3195 | 113 | 360 | A | V
Remark 1. No other spurious found.. -
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A)(H/V)
802.11ac
11488 46.71 |-27.29 74 52.14 38.69 | 16.31 | 60.43 | 300 0 P H
VHT20
CH 149
11488 46.99 |-27.01 74 52.42 38.69 | 16.31 | 60.43 | 100 0 P |V
5745MHz
802.11ac
11565 47.5 -26.5 74 52.81 38.71 16.37 | 60.39 | 300 0 P H
VHT20
CH 157
11565 47.61 |-26.39 74 52.92 38.71 16.37 | 60.39 | 100 0 P |V
5785MHz
802.11ac 11653 47.26 |-26.74 74 52.38 38.73 | 16.47 | 60.32 | 300 0 P H
VHT20
CH 165
11653 47.22 |-26.78 74 52.34 38.73 | 16.47 | 60.32 | 100 0 P |V
5825MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
5600.4 56.03 |-12.27| 68.3 4152 | 3545 | 1113 | 32.07 | 213 | 39 P | H
5696.8 57.41 |-45.53| 102.94 | 42.67 | 3558 | 11.22 | 32.06 | 213 | 39 P | H
5718.8 58.82 |-51.74| 110.56 | 44.01 35.6 11.25 | 32.04 | 213 | 39 P | H
5722.4 57.81 |-58.56| 116.37 43 35.6 11.25 | 32.04 | 213 | 39 P | H
5854.8 56.23 |-55.13| 111.36 | 40.98 35.8 11.38 | 31.93 | 213 | 39 P | H
5865.6 56.59 |-51.34| 107.93 | 41.37 | 3579 | 11.38 | 31.95 | 213 | 39 P | H
5909.2 5717 |-22.79| 79.96 4195 | 3578 | 1143 | 3199 | 213 | 39 P | H
5944 4 57.03 |-11.27| 68.3 4183 | 35.76 | 1145 | 32.01 | 213 | 39 P | H
802.11ac 5782 98.54 | - | - 83.51 35.7 1.3 | 3197 | 213 | 39 P | H
VHT80 5782 90.86 | - | - 75.83 35.7 1.3 | 3197 | 213 | 39 A | H
CH 155 5615.2 55.51 |-12.79] 68.3 4099 | 3547 | 1113 | 3208 | 251 | 350 | P | V
5775MHz 5672.8 55.8 |-29.41| 85.21 4113 | 35.55 112 | 3208 | 251 | 350 | P | V
5706 56.24 |-50.74| 106.98 | 41.45 35.6 11.23 | 32.04 | 251 | 350 | P | V
5722 55.42 |-60.04| 115.46 | 40.61 35.6 11.25 | 32.04 | 251 | 350 | P | V
5853.6 57.06 |-57.03| 114.09 | 41.81 35.8 11.38 | 3193 | 251 | 350 | P | V
5866.8 56.54 |-51.05| 107.59 | 4132 | 3579 | 11.38 | 3195 | 2561 | 350 | P | V
5899.2 56.3 |-31.05| 87.35 4108 | 3578 | 1141 | 3197 | 251 | 350 | P | V
5943.6 56.65 |-11.65| 68.3 4144 | 3577 | 1145 | 3201 | 251 | 350 | P | V
5764 95.73 | - | - 80.76 | 3567 | 11.29 | 3199 | 251 | 350 | P | V
5764 87.71 | - | - 7274 | 3567 | 1129 | 3199 | 251 | 350 | A | V
Remark 1. No other spurious found.. o
2. All results are PASS against Peak and Average limit line.
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o a0, FCC RF Test Report Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuVim)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg)|(P/A) (H/V)
802.11ac
11554 47.3 -26.7 74 52.61 38.71 16.37 | 60.39 | 300 0 P | H
VHT80
CH 155
11554 46.15 |-27.85 74 51.46 | 38.71 16.37 | 60.39 | 100 0 P |V
5775MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBuV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)/(HIV)
30 21.07 |-18.93 40 2712 24.6 0.58 | 31.28 | ————- | - P | H
160.95 19 -24.5 43.5 32.31 15.97 204 | 3132 | - | - P | H
291.9 26.17 |-19.83 46 35.66 | 19.34 2.77 316 | - | ——-- P | H
323.91 26.26 |-19.74 46 35.18 19.8 292 | 3164 | ———- | - P | H
620.73 2573 |-20.27 46 28.09 | 24.86 406 | 31.28 | - | -——-- P | H
802.11a 892.33 28.38 |-17.62 46 28.04 | 26.65 487 | 3118 | - | - P | H
LF 30.97 26.98 |-13.02 40 33.6 24.04 059 | 31.25 | - | - P |V
191.02 17.6 -25.9 43.5 31.66 | 15.04 224 | 3134 | - | - P |V
280.26 21.34 |-24.66 46 30.76 194 271 | 3188 | - | - P |V
518.88 22.86 |-23.14 46 26.6 24 3.7 3144 | ——— | - P |V
751.68 27.73 |-18.27 46 28.68 25.7 446 | 3111 | - | ———-- P |V
896.21 28.32 |-17.68 46 27.92 | 26.68 488 | 3116 | - | -——-- P |V
Remark 1. No other spurious found.. o
2. All results are PASS against limit line.
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o a0, FCC RF Test Report Report No. : FR1D0310F

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.

1 ( MHz) (dBuV/im)| (dB) [(dBuV/im)| (dBuV)| (dB/m) | (dB) | (dB) |(cm) | (deg) (P/A)|(H/V)
802.11b 2390 5545 |-18.55 74 5451 | 3222 | 458 | 35.86 103 | 308 | P | H
CHO1
2412MHz 2390 43.54 |-10.46 54 42.6 32.22 458 | 3586 | 103 | 308 | A | H

1.

Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBpV) — 35.86 (dB)

=55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBpV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:

1.

Level(dBpV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBpV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBuV/m)
= -10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International Inc. (Kunshan)
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waransa.  FCC RF Test Report Report No. : FR1D0310F

Appendix D. Radiated Spurious Emission Plots

Note symbol

-L Low channel location

-R | High channel location
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waransa.  FCC RF Test Report Report No. : FR1D0310F

Band 4 - 5725~5850MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH149 5745MHz

6+7 Horizontal Fundamental
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waransa.  FCC RF Test Report Report No. : FR1D0310F

WIFI Band 4 5725~5850MHz Band Edge @ 3m
ANT 802.11a CH149 5745MHz

6+7 Vertical Fundamental

0. 1695, pengxi torth soad,kunshan . 1655, Peng North Road, unshan
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

6+7

Horizontal

Fundamental
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11a CH165 5825MHz

6+7

Vertical

Fundamental

Peak

0. 1695, pengxi torth soad,kunshan
£conoaic & Technical Developaent
Zone, yiangsu, China
teivase-s12-57900158
oot 212

‘SPORTON L48. Ntp:/ /. sporton.con.cn
Data: 3
A (@Buvim)
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o5

13

650)

483

325

163

0 5630.5650.5670,5690.5710.5730.5750.6770.5790. 9505570,
Frequency (MHz)
site a3cH06-kS
Conaition 56 BAIDG 3n 3117 SN 00218642 VERTICAL
RBH: 1000. 000Kz VBH: 3000. 000Kz SWT :Auto

Project (FR)1e31e
Hoce 2

Plane v

Single-girectivity
eT "
Pouersetting 10
Over Limit Resd CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark

Bv/m 8w @5 do/m @8 cm  deg

5852.40 57.08 -59.75 116.83 41.85 11.36 35.80 31.93 244 353 pesk
S863.20 S6.EL -51.79 108.60 41.50 11.38 35.79 31.95 244 353 pesk

57009 3471 9180 41.87 1141 3578 .97 244 353 Peak
5930.80 57.35 -10.95 68.30 42.13 11.44 35.77 31.99 244 33 Pesk

. 1655, Peng North Road, unshan

spoRrontAa. o/ . sportoncon.cn
oatace
o aBuvim)
2]
B
a7 . ]
|
013 |

gl 568ANDS
6501 5
[ N ]
B e b
325
163]
00 2000, 000, 000, 5000, 000, 7000
Frequency (MHz)
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Consition 56 BAIDA 3 3117 SN 00218642 VERTICAL
RB4:1000. 000Kz VEW: 3000.000KHE SHT$Auto
project (FR)00310
tode 52
Prane 3
Single-airectivity
e a
Ponersetting

10
init  Read CableAntenna Preamp A/Pos T/Pos

over
Freq Level Limit Line Level Loss Factor Factor

Tz /e

1 5624.00 100.50 -21.80 122.30 85.35 1135 35.75 3L95 244 353 Pe
2 se2a00 92.69 - 7.

@ duv/m dBw @ do/m @5 o  deg

54 1135 3575 3195 24 353

Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz

WIFI 802. 11ac VHT 40 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH151 5755MHz

6+7

Horizontal

Fundamental

Peak

0. 1695, pengxi torth foad,kunshan
Econonic & Technical Developnent
Zone, Jtongsu, China

telivgst 812 s7500158
Foxi+t.512.57909558

o
y
E

) . \

/ i N
N

T

oo

0. 105, pengi. North Road, unshan
Economic & Technical Developaent

e, s1angsu, chine

teiegsd-s12-Srde015e

Faxi+as.512.57900958

P
bl
(

) T T e P i |

B et M
4ns| A
[P
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163
000 2000 4000, 5000. 5000. 7000
Frequency (MHz)
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RE:1000.00CKH:  VE: 3000 000KH ST iAuto
project (FR) 100310
Hode 36
Plane v
Single-directivity
T S
Pouersetting 10
Over Linit Read CobleAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark.
T e dw/e s dew/m e  d5 de/m 98 em  deg
1 5752.00 101.72 20.56 12230 86.79 11.29 35.65 32.01 205
2 78 79,85 1120 35.65 32.00 205 37 Average

Peak

0. 1095, pengxi North 7cad,kunshan
Econonic & Technical Developnent

one, 31angsu, china

telivgs 512 57500158

Fox:+t-512.57909958

A Ritp: /. sports

Data: 2
A @BuVim)
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o75)
813
50 BANDA|

650)
488
325
163)

5630.5650.5670.5690.5710.5730.5750,5770.5790 910,5930.59505970. 601
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Project (FR) 100310
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Plane v
Single-directivity
e =
Powersetting 10
Over Limit Resd CobleAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level actor Remark
T e dew/m e dw/m dow 05 de/m 48w  deg

1 585120 56.36 63.20 119.55 41.13 1136 35.80 3195 205 37 Peak
2 5655.20 56.49 54.35 110,64 41.24 113 35.00 3193 205 37 Peak
3 592,50 56.67 35.42 92.09 41,44 1Ll 35.79 3L97 205 37 Peok
4 sesleo 57.15 1115 68.30 4195 1145 35.76 3201 205 37 Peak
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waransa.  FCC RF Test Report Report No. : FR1D0310F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH151 5755MHz
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waransa.  FCC RF Test Report Report No. : FR1D0310F

i~
WIFI Band 4 5725~5850MHz Band Edge @ 3m
b A4 - b A4 s
i
|
I}
813 |
= o
8500+ T F F 548
e . oo
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Peak e Left blank
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SPORTON LAB.

FCC RF Test Report Report No. : FR1D0310F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH159 5795MHz

6+7

Vertical

Fundamental

‘SPORTON L48.

0. 1695, pengxi torth soad,kunshan
£cononic & Technical Developaen
Zone, yiangsu, China

Foxivse 1337900950

. 1655, Peng North Road, unshan

nomic & Technica) Developaen
Zone, yiangsu, Chine

et o sporon comcn spoRrontAa. to: . poron com.cn
Dataia oatacs
) @wuvimy evel aBavim)
1t3g 2]
a5 a7
I}
813 813 f
gl 56 8an04
6s0] a0l = } e
[ S
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IO
125 12
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SH05650,5670 569057105730, ss05570. o0 7000, ET 3000 w000, 700
Peak Freaquency (iz) requency (i)
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Rous1000. VBis 3060, 500Kz ST thuto R5111000. 000Kz Vo: 5069 .600KHz SHT:Auto
project e project (Frotoasio
e & Tode g
Prane v Frane b
Single-airectivity Single-airectivity
mex S mex H
Poversetting i Poversetting I
Over. Linit  Read CobleAntenna Preamp A/Pos T/Pos Over. Linit  Read CableAntenna Preamp AfPos T/pos
freq Level Limit Line Level  loss Factor Factor Remarkc freq Level Limic Line Level Loss Factor Factor Remark
TR mwe @ @wm @N ® @ # o T G B wa @w @ e ® @ d
1 S610.80 56.27 -12.63 6030 4L75 1.3 .47 2.08 0 360 pesk 1 ssoo.00 99.34 22,96 122.30 8427 132 .72 3197 400 360 P
3 62 Se.ss 3851 560 4224 1122 %55 2206 0 360 pesk 2 Sa00.00 91,03 i o 76 132 W72 Her 400 360 Average
5 Srisido S0 5377 100.67 4141 1123 3.0 2204 0 320 besk
1 Trise 5.5 e17s 11708 4072 1125 W62 sos o0 366 pesk

‘SPORTON L48.

0. 1695, pengxd torth soad,kunshan
ccononic & fechnical Development
Zone, yizngsu, China
teivsse-s12-s7oensa

Foviete 212 s7900358
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

Band 4 5725~5850MHz

WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH149 5745MHz

6+7

Horizontal

Fundamental

Fre

iz Foov/m

5647.60 55.09
569650 57.30
s713.20 56,60
s724.80 60.24

@
(FR) 100310
3

(FR) 100310
33

87.22 1127 35.65 32.01
8122 1127 3565 32.00

Pa v
Single-directivity
e S
Pouersetting
@ B dew & /e & o deg

13.21 65.30 40.53 1116 35.50 3210 302 39 Peak 1

4564 102,94 42.56 11.22 35.58 32.05 302 39 Peak

5240 109,00 4Ll 1123 35.60 32.04 302 39 Peak

6160 121184 45.41 1125 35.62 32,08 o2 39 Peak

302
302

sPoRToNLAB.
Data:1 Data:2
) @ouvim) J o
18 ¥ - 1) :
v \
75| P \ o735
/ NN
7 \\ |
813 — N 013
/ N\ sc oanD| T 0 T Y Y s il Y| 56 0aNDs
550 . o5 1 1
2 A
al Ll e eanes
19 pr "
TR
5254 524
163 163
SE305650.56 705600 5710 5730 5TE0ETTOSTI0 05530 5050507060 00 7000 000 . e 7000
Peak Frequency (WHz) reauency (W)
axcros-s oscros-ks
53 BANDA 3n 3117 SN 00218542 HORZZONTAL 56 BaNoH 3n 3117 SN co218642 HORIZONTAL
11000, 000Kk Val: 3060-G00KHs S shsto AEU1000.ocaKis V: 3000. 000Kt STiAuto

39 peak
39 Average
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waransa.  FCC RF Test Report Report No. : FR1D0310F

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH149 5745MHz

6+7 Vertical Fundamental

0. 1695, pengxi torth soad,kunshan . 1655, Peng North Road, unshan
£conoaic & Technical Developees economic & Technical Development

angsu, China Zone, yiangsu, Chine

1 555-512-57 te1:vaas-512- 57500158

ax:o5e 512579005 Faxiess £12 Srsc09se

sPommontas soomrontas o o sprton comcn
vata3 [
) By e @)
13 13g
o3| ors ]
\ I}
o3| w13 |
\ 7] scae
o5 \ ssaf 1 :
A Aot R - — et e
Py s IS s Tl
Jutntptenpart A
23] 224
103) 1639
6 5630 5650 5670690 ST 1D TSSO TETa o0 7000, 3000, oo ED D 700
Frequency (MHz) Frequency (MHz)
site excoe ks site ecnoe ks
Consition S&BADA 3n 3117 SU 06218642 VERTICAL Condition 56 a8 30 3117 1 0218842 VERTICAL
Av 011000, 000Kz Vow: 3000.606KH:  SHT Auto R0: 1006, G00Krz VDU 3690, 600KHE SHTtAuto
- project (R oosio progect (100310
o) g oy &
Pione v P v
Singie-directivity Single-atrectivity
ex i e H
- H Powersetting H
Over' Lintt  Read CableAntenna Preamy AlPos T/pos OverLinit Read CableAntenna Preamp A/Pos T/eos
Freq Level Linit Line Level Loss Fecton Foctor Renark Freq Level Liniv Line Lovel Loss Factor Factor Remark
e wwm G BV BN B e B w w —
I sems 5732 058 550 427 1 s a9 1 %0 Pesk 1 smes .02 2238 122,50 SeL 127 s el 10 %0 Pesk
3 srce ey a9 s s igo mas o8 10 0 resk I e e NS WY N R D e
S e S v iovies aree 133 mee mes 1 0 res
:

720,00 57.07 -53.83 110.9 42.26 11.25 35.60 32.04 130 360 Pesk
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH165 5825MHz

6+7

Horizontal

Fundamental

‘SPORTON L48.

0. 1695, pengxi torth soad,kunshan

Data: 1
A (@Buvim)

138

Peak

Freq Level

5850.490 56.67
sese.g0 6.68

s6.73
se26.80 57.23

8

0 5630.5650.5670.5690.5710.5730.5750.

05790, 9505970, 6
Frequency (Miz)

a3cH06-kS

56 BAID 3n 3117 SN 00218662 HORTZONTAL

RBH: 1000. 000Kz VBH: 3000. 000Kz SWT :Auto

(FR) o316

35

Single-girectivity

"

10
Over Limit Resd CableAntenna Preamp A/Pos T/Pos
Linit Line Level Loss Factor Factor Remark

@ Buv/m a8 @/m @ o de
647212139 4144 1135 35.80 3193 256 41 Peak
53115109083 41.45 1138 35.80 3195 256 41 eak
3299 8972 4LSL 1141 35.78 397 256 41 Peak
Cl107 6830 42.00 1144 35.78 3199 256 41 Peak

. 1655, Peng North Road, unshan
Economic & Technical Development
Zone, yiangsu, Chine

te1:vaas-512- 57500158

Faxiess £12 Srsc09se

ttp: /mm.sporton.com.cn

‘SPORTON LAB.

Data: 2
el (dBuVim)

g

83
"
325
163
000 2000, 3000, 4000, 5000, 5000, 7000
Frequency (MHz)
site o3cHos-ks
Condition 56 BANDS 3n 3117 SN 00218642 HORIZONTAL
R6:1000.000KHz VE: 3000 000KHz SHT:Auto
project (FR)106310
Hode 3
Plane v
single-airectivity
e s
Poersetting 10
Over Linit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark

1 5624.00 102.94 -19.36 122.30 7.7 1L35 35.75 3L95 256 41 Pe
2 se2a00 5498 - 79083 1135 3575 3195 256 41 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH165 5825MHz

6+7

Vertical

Fundamental

0. 1695, pengxi torth soad,kunshan

. 1655, Peng North Road, unshan
Economic & Technical Development
Zone, yiangsu, Chine

[ e
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Frequency (MHz) Frequency (MHz)
site excoe ks site ecnoe ks
Consition S&BADA 3n 3117 SU 06218642 VERTICAL Condition 56 a8 30 3117 1 0218842 VERTICAL
Av 011000, 000Kz Vow: 3000.606KH:  SHT Auto R0: 1006, G00Krz VDU 3690, 600KHE SHTtAuto
- project (R oosio progect (100310
o) & oy &
Pione v P v
Singie-directivity Single-atrectivity
ex i e H
- H Powersetting H
Over' Lintt  Read CableAntenna Preamy AlPos T/pos OverLinit Read CableAntenna Preamp A/Pos T/eos
Freq Level Linit Line Level Loss Fecton Foctor Renark Freq Level Liniv Line Lovel Loss Factor Factor Remark
e GwE G B BN B @ B a e
1 sesnes se7 e 42 i3 a0 H3 13 %0 Pesk 1 seos sen 2320 122,50 SLes 13 373 W 13 %0 Pesk
3 e Ser siazisess e 1o moe s 13 0 resk D smes enas RN NIRRT RS W e e
S e e avge Tes e ias ko3 dee 13 0 res
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SPORTON LAB.

FCC RF Test Report Report No. : FR1D0310F

Band 4 5725~5850MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Band 4 5725~5850MHz Band Edge @ 3m

ANT 802.11ac VHT80 CH155 5775MHz

6+7 Horizontal Fundamental

0. 1695, pengxi torth foad,kunshan 0. 105, pengi. North Road, unshan

Econonic & Technical Developnent

Economic & Technical Developaent

Peak

Zone, Jtongsu, China
telivgst 812 s7500158
Foxi+t.512.57909558

A4 bt o sporon om- 1
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) @Bovim)
1024
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AN AP et Ay A

1
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14|
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o 1060.caoKiz Bi:3060.000KH ST AL
preject w000
oot 5
Piane v
Single-directivity
mer %
Pouersetting i
OverLinit  Read Cobleantenna preamy AfPos T/pos
Freq Level Linit Line Level Lass Factor Factor Remark
T G B B BW B @R # e

1 se0.d0 56.03-12.27 6830 4LS2 1L13 345 207 23 39 Pesk
3 Sese.ge sral 4s.5s 102sa 41er 1122 35 2206 213 3 besk
S Srislas sa.s2 sioa llose 4l 1125 30 3208 203 3 resk
D Sn2as srier saise lley ee ilss e des 2D 33 ek

e, s1angsu, chine
teiegsd-s12-Srde015e
Faxi+as.512.57900958

o o et o
o3
s a0

w024
o9 '
R s
559

O PO - ot

W ot

R e
29
19

w7 o0 w e 720

roawonts i)
e J—
T e 11 s coasossz onszoma
Ersioose
ver i
Eikeseceine H
ovie e resd covtemtenns rreomp Wres Trves

B W B =

1 s ssss 27 s e Be e w3 3 ek

Peak

Yo 1038, pergxs tortn sesdunchan
e , ccononic & rechm
Taxcasa-a-srseeses

b A4 .
o
wed Y
-
9 5 BANDA |
585 \”‘w ” o
s ST
o
s
wd
R s
et
ae J—
et
e ,5
0 e

10
Over Limit Resd CobleAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level actor

T e dew/m e dw/m dow 05 de/m 48w  deg

5854.80 56.23 -55.13 11136 40.95 1138 35.80 31.93 213 39
Si65.60 56.59 -51.34 107.93 4137 1138 35.79 3195 23 39

5717 22,79 79.96 4195 1143 35.78 3195 213 39
Ss4ald0 5703 -1.27 68.3 41.83 1145 35.76 3201 23 39

Remark

Left blank
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310F

WIFI

Band 4 5725~5850MHz Band Edge @ 3m

ANT

802.11ac VHT80 CH155 5775MHz

6+7

Vertical

Fundamental

‘SPORTON L48.

0. 1695, pengxi torth soad,kunshan
£cononic & Technical Developaen
Zone, yiangsu, China

Foxivse 1337900950
Ntp:/ /. sporton.con.cn

Data: 4
A (@Buvim)

1024

5Q BANDA|

P ettt s

Peak

e
Pouersetting

Freq Level Limit Line Level

9505570,
Frequency (MHz)

a3cH06-kS

56 BAIDG 3n 3117 SN 00218642 VERTICAL

RBu: 1600, VBH: 3000, 000KHz SWT :Auto

(FR)1De31e

38

Single-girectivity
"

10
Over Limit Resd CableAntenna Preamp A/Pos T/Pos

Loss Factor Factor Remark

Tz dou/m  d8 dBw/m  dBw 5 do/m 8 o deg
1 561520 55.51-12.79 68.30 40.99 1L13 35.47 32.08 251 350 Pesk
2 Se72.80 S5.80 20,41 85.21 41.13 1120 3555 32.08 251 350 Peak
3 570600 S6.24 50.74 106.08 41.45 1123 35.60 32.04 251 350 Peak
4 s7loe 55.42 -60.04 115.46 40.61 11.25 35.60 3204 251 350 Peak

. 1655, Peng North Road, unshan
Economic & Technical Developaen
Zone, yiangsu, Chine

te1:vaas-512- 57500158
Faxiess £12 Srsc09se
‘SPORTON LAB. ttp: /mm.sporton.com.cn
Data:6
evel @Buvim)
1024
878
734
585
a39)
203
145
000 2000, 3000, 4000, 5000. 7000
Frequency (MHz)
site o3cHos-ks
Condition 56 BANDS 3n 3117 SN 00218642 VERTICAL
RE:1000. 00Kz VEW: 3009..00GKHZ SHT:Auto
project (FR) 106310
Hode 38
Plane v
single-airectivity
e s
Poersetting 10
Over Linit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark.
Tz G0/ @6 dBwv/m dbw @8 de/m @B

1 S764.00 95.73 -26.57 122.30 80.76 11.29 35.67 3L99

2 siaoe 771

72074 1120 367 3198

251 350 peak
251 350 Average

0. 1695, pengxd torth soad,kunshan
ccononic & fechnical Development
Zone, yizngsu, China
teivsse-s12-s7oensa

Foviete 212 s7900358

5943.60 56.65

seonron s et o sprton com. <1
Datacs
) @ouvim)
1024
578
aan 5G BANDA |
58.5( 4
49|
203
14
6 5630 5650.5670.6680.5710,6730 5750, 05950 595059706000
Peak Frequency (iz)
site a3cuos-ks
Concition S5 BANDS 3n 3117 SN 00218542 VERTIGAL
R51:1000. 090Kz VBN 3060.600KHz ST Auto
project e
Vodt s
Frane 3
Single-airectivity
mex i
Poversetting g
over Linit  Resd CableAntenna preamp A/Pos T/pos
freq Level Limit Line Level Loss factor Factor Remark
e B G B @ @ @ @

-57.03114.09 4181 1L38 35.80 3193 251 350 Peak
S105107.59 4132 1138 35.79 3195 251 350 Peak
S1es 8735 4108 1141 35.78 397 251 350 Peak
1165 65.30 4.4 1145 35.77 3201 251 350 Peak
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WIFI Band 4 5725~5850MHz Harmonic @ 3m
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Band 4 5725~5850MHz
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WIFI Band 4 5725~5850MHz Harmonic @ 3m
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Band 4 5725~5850MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)
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WIFI Band 4 5725~5850MHz Harmonic @ 3m

ANT 802.11ac VHT20 CH157 5785MHz

6+7 Horizontal Vertical

Yo. 1038, pengxt vt oad,ushan Yo. 1088, penp narn oad, curshan
foce ettt eloats & recscal bevlopacnt
oot oo
et e Syt et s
e e [ e
sPommontas s o s com.cn soomrontas o o sprton comcn
et 1 oatw2
) By e @uvm)
1024 1024
o o7
scBavDe scane
s o e e e — o 3 e e — i
565 — - 5 BANDA VG| 565 p— - 56 BANDA V|
: et ot
gt et o A B S VO I S
| i e
PN Pn==e
203 203
s e
00 o0 oot 2000 Taooo. Toogo. oo 00000 Toodo. 2000, oo Toooo. oo
Frequency (MHz) Frequency (MHz)
site excoe ks site ecnoe ks
Consition SEBADA 3n 3117 SU 06218542 HORIZONTAL Condition 56 a8 30 3117 1 0218842 VERTICAL
Av 011000, 000Kz Vow: 3000.606KHE SHT:Auto R0: 1006, G00Krz VDU 3690, 600KHE SHTtAuto
- project (R oosio progect (100310
o) 4 oy &
Pione v P v
Singie-directivity Single-atrectivity
ex i e H
- H Powersetting H
Over' Lintt  Read CableAntenna Preamy AlPos T/pos OverLinit Read CableAntenna Preamp A/Pos T/eos
Freq Level Linie Line Lovel Loss Factor Factor Renark Freq Level Liniv Line Lovel Loss Factor Factor Remark
e GwE G B BN B @ B a BT i v i R
1 usenes 4750 gm0 7ece e 1637 m7i @39 W 0 pek L usess w1 e T s 163 w71 @33 16 o pesk

Sporton International Inc. (Kunshan) Page Number : D22 of D25
TEL : +86-512-57900158
FAX : +86-512-57900958



waransa.  FCC RF Test Report Report No. : FR1D0310F

WIFI Band 4 5725~5850MHz Harmonic @ 3m
ANT 802.11ac VHT20 CH165 5825MHz

6+7 Horizontal Vertical

Yo. 1038, pengxt vt oad,ushan Yo. 1088, penp narn oad, curshan
foce ettt eloats & recscal bevlopacnt
oot oo
et e Syt et s
e e [ e
sPommontas s o s com.cn soomrontas o o sprton comcn
vatas oatws
) By e @uvm)
1024 1024
o o7
scBavDe scane
s o e e e — o 3 e e — i
565 — - s 565 p— - 56 BANDA (VG|
. N I gt
. O A T SOV SO N O RO . i
P P
203 203
s e
00 o0 oot ‘2000 Taooo. Toogo. oo 00000 Toodo. a0t oo Toooo. oo
Frequency (MHz) Frequency (MHz)
site excoe ks site ecnoe ks
Consition SEBADA 3n 3117 SU 06218542 HORIZONTAL Condition 56 a8 30 3117 1 0218842 VERTICAL
Av 011000, 000Kz Vow: 3000.606KHE SHT:Auto R0: 1006, G00Krz VDU 3690, 600KHE SHTtAuto
- project (R oosio progect (100310
o) & oy &
Pione v P v
Singie-directivity Single-atrectivity
ex i e H
- H Powersetting H
Over' Lintt  Read CableAntenna Preamy AlPos T/pos OverLinit Read CableAntenna Preamp A/Pos T/eos
Freq Level Linie Line Lovel Loss Factor Factor Renark Freq Level Liniv Line Lovel Loss Factor Factor Remark
e GwE G B BN B @ B a BT i v i R
1 ueses 4726 2574 Tece S 1647 w73 @2 W 0 Pek L oueses .22 2678 T 2 1647 w73 @2 w6 o pesk

Sporton International Inc. (Kunshan) Page Number : D23 of D25
TEL : +86-512-57900158
FAX : +86-512-57900958



SPORTON LAB.

FCC RF Test Report

Report No.

: FR1D0310F

Band 4 5725~5850MHz
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Appendix E. Duty Cycle Plots
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